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Elopd's Register of Shipping.

20th Febxuaxy 1933s . . .. . .

Ordex: StoS-f&.-429-

This i3 to Certify ha
Malte Bsrzxg
the undersigned Surveyor to this Society did at the request of
Messys. Vereinigte Stahlwerke A.G, Dortmunder Union of Dortmund
test on the 17th Febyuary 193%3 at their works«.«s.520 kg.Siemens—
Martin Steel Rivet Bars, oxrdered by lessrs. larima Dockyard & Co.
of Mabha.

Results of tests.

Charge No. Sample NO. Tensile ten. Elongation
KgeDeBqemms in 8xd

825 15 46,2 27,5%
960 13 46,3 7

Crushing and bend tests satisfactoxy.
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Identification marks: Charge No. and i<

| B
Signed edvice mote attached’ -~ %”/
FL #wﬁ 3 ;

Surveyor fo Ligyd's |

3 Sulphur prints have been

made in the presence of the
undersigned and were found to be
satisfactory.

“This Certificate is issued upon the terms of the Rules and Regulations of the Socievy, which provide that :— o

“ While the Committee use their best endeavours to ensure that the functions of the Society are properly executed, it is
to be understood that neither the Committee nor the Society are under any circumstances whatever to be held: responsible for
any inaccuracy in any report or certificate issued by the Society or its Surveyors, or in any entry in the Register Bool ot other
publication of the Society, or for any-error of judgment, defanls, or negligence of the ‘Surveyors, or other Officers or Agents
of the Society.” ' ; !

(Rpt. 10,)" 10m, 9,31
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